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WARNING

THIS GAME MUST BE GROUNDED. FAILURE TO DO SO MAY
RESULT IN DESTRUCTION TO ELECTRONIC COMPONENTS.

WARNING: This equipment generates. uses and can radiate radio frequency energy and if not installed and used in
accordance with the instruction manual, may cause interference to radio communications. It has been tested and
found to comply with the limits fora CLASS A computing device pursuantto SUBPART J of PART 15 of FCC RULES.
which are designed to provide reasonable protection against such interference when operated in a commercial
environment. Operation of this equipment in a residential area is likely to cause interference in which case the user at
his own expense will be required to take whatever measures may be required to correct the interference

ELECTRICAL BULLETIN: FOR ALL APPARATUS COVERED BY THE CANADIAN
STANDARDS ASSOCIATION (CSA) STANDARD C22.2 NO. 1, WHICH EMPLOYS A
SUPPLY CORD TERMINATED WITH A POLARIZED 2-PRONG ATTACHMENT PLUG

CAUTION: TO PREVENT ELECTRIC SHOCK DO NOT USE THIS (POLARIZED)
PLUG WITH AN EXTENSION CORD, RECEPTACLE OR OTHER OUTLET
UNLESS THE BLADES CAN BE FULLY INSERTED TO PREVENT BLADE
EXPOSURE.

ATTENTION: POUR PREVENIR CHOCS ELECTRIQUES NE PAS UTILISER CETTE
FICHE POLARISEE AVEC UN PROLONGATEUR. UNE PRISE DE
COURANT OU UNE AUTRE SORTIE DE COURANT. SAUF SI LES
LAMES PEUVENT ETRE INSEREES A FOND SANS EN LAISSER
AUCUNE PARTIE A DECOUVERT.

USE ONLY GENUINE BALLY MIDWAY
APPROVED REPLACEMENT PARTS.

©COPYRIGHT MCMLXXXVII BY BALLY MIDWAY MFG CO ALL RIGHTS RESERVED

NO PART OF THIS PUBLICATION MAY BE REPRODUCED BY ANY MECHANICAL, PHOTOGRAPHIC. OR ELECTRONIC
PROCESS, ORINTHEFORM OF APHONOGRAPHIC RECORDING,NORMAY IT BE TRANSMITTED, OR OTHERWISE COPIED
FOR PUBLIC OR PRIVATE USE, WITHOUT PERMISSION FROM THE PUBLISHER. THIS MANUAL IS FOR SERVICE USE ONLY,
AND NOT FOR GENERAL DISTRIBUTION. FOR PERMISSION REQUESTS, WRITE: BALLY MIDWAY MFG. CO., 10601 W.
BELMONT AVE., FRANKLIN PARK, IL 60131.

Printed in U.S.A.
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INTRODUCTION

Your XENOPHOBE video game is equipped with an alternate POWER CHASSIS WITH
ADAPTOR CABLE ASSEMBLY. Additional adaptor cables are used to make the
necessary cabling connections to the rest of the game.

Please disregard pages 2-10, 2-11, 2-16 & 2~17 of SECTION 2 ~ ILLUSTRATED PARTS
BREAKDOWN SECTION in your XENOPHOBE video game parts & operating manual
(0E85~00300~0000). Refer instead to pages 2 through 7 in this information
supplement.

The information shown in the FARNELL POWER SUPPLY, POWER CHASSIS ASSEMBLY &
ADAPTOR CABLE WIRING DIAGRAM (M051-00945-A094), located on page 8 of this
information supplement, replaces the corresponding information shown on page 3-2
of SECTION 3 - COMPONENT LAYOUTS, SCHEMATICS & WIRING DIAGRAM in your XENOPHOBE
game parts & operating manual (0OE85-00300-0000).

Please disregard page 3~21 of SECTION 3 ~ COMPONENT LAYOUTS, SCHEMATICS & WIRING
DIAGRAM in your XENOPHOBE Video Game Parts & Operating Manual (0E85~00300-~0000).
Refer instead to pages Al through A3 in this information supplement.
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LOWER REAR CABINET (UPPER PORTION) PARTS LIST

ORDER BY PART NUMBER ONLY

ITEM PART NO. DESCRIPTION

1 AE85~00018~0000 [MONITOR/VIDEO CABLE ASSEMBLY

2 A084-91871~AE85 [PROGRAMMED 68000 VIDEO P.C. BOARD ASSEMBLY
3 A385-00023~0000 (LINE CORD ASSEMBLY ~ U.S.A.

4 A084~91863-AE85 |PROGRAMMED SOUNDS GOOD P.C. BOARD ASSEMBLY
5 AA11-00017~0000 |DUAL POWER AMP W/SPACERS

6 AE85~00006~0000 |MASTER CABLE W/BRACKET ASSEMBLY

7 AE85-00017-0000 |SPEAKER/AUDIO CABLE ASSEMBLY
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LOWER REAR CABINET (LOWER PORTION) PARTS LIST

ORDER BY PART NUMBER ONLY

ITEM PART NO. DESCRIPTION

1 A084-91871-AE85 |PROGRAMMED 68000 VIDEO P.C. BOARD ASSEMBLY
2 A945-00066~0000 |POWER CHASSIS ASSEMBLY ~ 55W FARNELL

3 A385~00023~0000 |LINE CORD ASSEMBLY ~ U.S.A.

4 AE85-00006~0000 |MASTER CABLE W/BRACKET ASSEMBLY

5 A084-91863-AE85 |PROGRAMMED SOUNDS GOOD P.C. BOARD ASSEMBLY
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FURER URAJO1S ASOLMBLT (FARNELL) FARID LIOI

PART NO. A945-00066~0000
ORDER BY PART NUMBER ONLY

ITEM PART NO. DESCRIPTION

1 MT00-00136~A000 |ISOLATION TRANSFORMER ASSEMBLY W/0 SHIELD, 115VAC, 50/60 HZ.

2 A945-00057-01XF  {CHASSIS SUB-ASSEMBLY
A945-00060~0000 |2 WIRE TERMINAL VARISTOR ASSEMBLY (NOT SHOWN)
A945-00061~0000 |LINE FILTER ASSEMBLY ~5 AMP (NOT SHOWN)
A945-00065~0000 |POWER CHASSIS CABLE ASSEMBLY ~ OPTION 3 (NOT SHOWN)
A089~00032~0047 [ADAPTOR CABLE 2.50" 18 AWG. (NOT SHOWN)
A089-00032~0050 |ADAPTOR CABLE 4.50" 18 AWG. (NOT SHOMN)
A089~00032~0051 [ADAPTOR CABLE 5.50" 18 AWG. (NOT SHOWN)
A089-00032~0052 (ADAPTOR CABLE 7.50" 18 AWG. (NOT SHOWN)
A089-00032-0053 |ADAPTOR CABLE 3.0" 18 AWG. (NOT SHOWN)
0945-00912~0000 |[HANDLE 1" (NOT SHOWN)

3 A945-00030~0600 |CONNECTOR & CABLE ASSEMBLY (NOT SHOWN)

4 0017-00003-0433 |FUSE HOLDER W/CAP
0017-00003~0263 |[FUSE: MDA, 3 AG., 4 AMP, 250VAC, SLO~BLO (NOT SHOWN)

5 0017-00021~0370 |TERMINAL STRIP

6 0017-00003~0641 |POWER SUPPLY: FARNELL 55 WATT
B084-91876~A000 |POWER SUPPLY ADAPTOR BOARD ASSEMBLY

& 0540-00138~2100 |[CABLE PROTECTOR: 5" (NOT SHOWN)

8 0945-00117-01XF (POWER SUPPLY P.C. BOARD COVER

ASSEMBLY MOUNTING HARDWARE
ORDER BY PART NUMBER ONLY
ITEM PART NO. DESCRIPTION

0017-00026~0370
0017-00021~1110
0017-00042~-0320
0017-00042~0663
0017-00101~-0067
0017-00101~0123
0017-00101~-0134
0017-00101~0140
0017-00101~-0141
0017-00101~0553
0017-00101~0780
0017-00103-0061
0017-00103~0084
0945-00702~00XF

TERMINAL

TERMINAL STRIP

SPACER: SELF RETAINING - #8 X 1/4" (4 EA.)

SPACER: P.C. BOARD DUAL LOCK 3/8" (4 EA.)

#6 X 6 PHILLIPS PAN HEAD SCREW (2 EA.)

#8 X 4 UNSLOTTED HEX BOLT (8 EA.)

#6~32 X 4 PHILLIPS ROUND HEAD MACHINE SCREW (1 EA.)
#4-40 X 5 PHILLIPS PAN HEAD TAP TIGHT SCREW (2 EA.)
#8 X 11 UNSLOTTED HEX SCREW (2 EA.)

#6-32 X 4 SLOTTED PAN HEAD SCREW (2 EA.)

#6 X 8 PHILLIPS PAN HEAD SCREW (2 EA.)

NUT: #8-32 HEX W/SEMS (4 EA.)

NUT: #6-32 HEX W/SEMS (1 EA.)

STAND OFF: CHASSIS (1 EA.)

"
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APPENDIX

Powerline Incorporated schematic NO55P400 is reprinted with the permission of
Powerline Incorporated.




The FARNELL POWER SUPPLY component layout
drawing is not available at this time.
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The FARNELL POWER SUPPLY Parts List
is not available at this time.

~A2~




